
 
 

 
1 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY  November 15, 2022 
P. O. Box 13087  
Austin, Texas 78711-3087  
Attn: Water Quality Division  
Applications Review and Processing Team [MC-148]  
 
RE: DOMESTIC WASTEWATER PERMIT APPLICATION  
 
Permittee:   New Horizons Utility, LLC 
Permit Number:   WQ (TBD) 
Project Name:   New Horizons Utility WWTP 
County(s):   Williamson County 
 
To Whom It May Concern,  

On behalf of New Horizons Utility, LLC, we are herewith submitting one (1) complete original and three [3] 
complete hardcopy sets of the wastewater permit application for the above referenced facility.  We have also, on 
behalf of New Horizons Utility, LLC, mailed to TCEQ's Financial Administration Division under separate cover the 
[...]
TCEQ-10054 (06/01/2017) Page 26 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Section 5. Facility Site (Instructions Page 68) 

A. 100-year floodplain 

Will the proposed facilities be located above the 100-year frequency flood 
level? 
 Yes ☒    No ☐    

If no, describe measures used to protect the facility during a flood event. 
Include a site map showing the location of the treatment plant within the 
100-year frequency flood level. If applicable, provide the size and types of 
protective structures. 
N/A 

Provide the source(s) used to determine 100-year frequency flood plain. 

FIRMETTE PANEL 48491C0505F  

For a new or expansion of a facility, will a wetland or part of a wetland be 
filled? 
 Yes ☐    No ☒    

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge 
and Fill Permit? 
 Yes ☐    No ☐    

If yes, provide the permit number: Click here to enter text. 

If no, provide the approximate date you anticipate submitting your 
application to the Corps: Click here to enter text. 

B. Wind rose 

Attach a wind rose. Attachment: Domestic Technical Report 1.1 – 

Attachment: Georgetown Wind Rose 

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 69) 

A. Beneficial use authorization 

Are you requesting to include authorization to land apply sewage sludge for 
beneficial use on property located adjacent to the wastewater treatment 

APP 00078



 
TCEQ-10054 (06/01/2017) Page 27 of 80 
Domestic Wastewater Permit Application, Technical Reports 

facility under the wastewater permit? 
 Yes ☐    No ☒    

If yes, attach the completed Application for Permit for Beneficial Land Use 
of Sewage Sludge (TCEQ Form No. 10451) 
 Attachment: Click here to enter text. 

B. Sludge processing authorization 

Identify the sludge processing, storage or disposal options that will be 
conducted at the wastewater treatment facility: 

 ☐    Sludge Composting 

 ☐    Marketing and Distribution of sludge 

 ☐    Sludge Surface Disposal or Sludge Monofill 

If any of the above sludge options are selected, attach a completed 
DOMESTIC WASTEWATER PERMIT APPLICATION: SEWAGE SLUDGE 
TECHNICAL REPORT (TCEQ Form No. 10056). 
 Attachment: Click here to enter text. 

Section 7. Sewage Sludge Solids Management Plan (Instructions 
Page 69) 

Attach a solids management plan to the application. 
Attachment: Solids Management Plan 

The sewage sludge solids management plan must contain the following 
information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 
• Mixed liquor suspended solids operating range at design and projected 

actual flow 
• Quantity of solids to be removed and a schedule for solids removal 
• Identification and ownership of the ultimate sludge disposal site 
• For facultative lagoons, design life calculations, monitoring well locations 

and depths, and the ultimate disposal method for the sludge from the 
facultative lagoon 

An example of a sewage sludge solids management plan has been included as 
Example 5 of the instructions.  

APP 00079



 
TCEQ-10054 (06/01/2017) Page 28 of 80 
Domestic Wastewater Permit Application, Technical Reports 

DOMESTIC TECHNICAL REPORT WORKSHEET 2.0 

RECEIVING WATERS 

The following is required for all TPDES permit applications 

Section 1. Domestic Drinking Water Supply (Instructions Page 73) 
Is there a surface water intake for domestic drinking water supply located 
within 5 miles downstream from the point or proposed point of discharge? 

 Yes ☐    No ☒    

If yes, provide the following: 
Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

 Attachment: N/A 

Section 2. Discharge into Tidally Affected Waters (Instructions 
Page 73) 

Does the facility discharge into tidally affected waters? 

 Yes ☐    No ☒    

If yes, complete the remainder of this section. If no, proceed to Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

 Yes ☐    No ☒    

If yes, provide the distance and direction from outfall(s). 

N/A 

APP 00080



 
TCEQ-10054 (06/01/2017) Page 29 of 80 
Domestic Wastewater Permit Application, Technical Reports 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

 Yes ☐    No ☒    

If yes, provide the distance and direction from the outfall(s). 

N/A 

Section 3. Classified Segments (Instructions Page 73) 
Is the discharge directly into (or within 300 feet of) a classified segment? 

 Yes ☐    No ☒    

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters 
(Instructions Page 75) 

Name of the immediate receiving waters: Click here to enter text. 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☐    Stream 

☐    Freshwater Swamp or Marsh 

☒    Lake or Pond 

Surface area, in acres: 0.5 

Average depth of the entire water body, in feet: 4 

Average depth of water body within a 500-foot radius of discharge 
point, in feet: Click here to enter text. 

☐    Man-made Channel or Ditch 

☐    Open Bay 

APP 00081



 
TCEQ-10054 (06/01/2017) Page 30 of 80 
Domestic Wastewater Permit Application, Technical Reports 

☐    Tidal Stream, Bayou, or Marsh 

☐    Other, specify: Click here to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the 
following. For existing discharges, check one of the following that best 
characterizes the area upstream of the discharge. For new discharges, 
characterize the area downstream of the discharge (check one). 

☒    Intermittent - dry for at least one week during most years 

☐    Intermittent with Perennial Pools - enduring pools with sufficient 
habitat to maintain significant aquatic life uses 

☐    Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for 
new dischargers). 

☐    USGS flow records 

☒    Historical observation by adjacent landowners 

☐    Personal observation 

☐    Other, specify: Click here to enter text. 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within 
three miles downstream of the discharge point. 

Huddleston Branch 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of 
the discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

 Yes ☐    No ☒    

If yes, discuss how.  

APP 00082



 
TCEQ-10054 (06/01/2017) Page 31 of 80 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather 
conditions. 
Streambed is typically dry during normal dry weather conditions. 

Date and time of observation: September 20, 2022 

Was the water body influenced by stormwater runoff during observations? 

 Yes ☐    No ☒    

Section 5. General Characteristics of the Waterbody (Instructions 
Page 74) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed 
discharge site influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☒   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify Click here to enter 

text. 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☒   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

APP 00083



 
TCEQ-10054 (06/01/2017) Page 32 of 80 
Domestic Wastewater Permit Application, Technical Reports 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐    Other(s), specify Click here to enter 

text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the 
receiving water and the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured 
area; water clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development 
evident (from fields, pastures, dwellings); water clarity discolored 

☒   Common Setting: not offensive; developed but uncluttered; water may 
be colored or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly 
developed; dumping areas; water discolored 

APP 00084



Worksheet 2.0 
Treatment Process Details Flow Diagrams 

Site Drawings 
Correspondence with Regional WWTF 
Georgetown Airport Wind Rose Sludge 

Management Plan 

APP 00085



Domestic Technical Report 1.0 – Attachment: Treatment Process Details 
 
Treatment Process Description 
 
Phase I: The overall treatment process for Phase I will incorporate an MBR design with a 

rated treatment capacity of 0.100 MGD. Influent into the system will first pass 
through a primary, rotary drum screen before entering an influent holding tank 
(EQ Tank). From the holding tank, wastewater will be pumped to the MBR 
process train including an anoxic zone, an aeration zone and separate MBR 
Cassette tanks.  The entire treatment area will be enclosed in a pre-engineered 
metal building with mechanical ventilation and active odor controls.  

 
From the EQ tank, screened wastewater will be pumped through a secondary 
drum screen located over a mechanically mixed anoxic tank at the front of each 
MBR process train where it is mixed with return activated sludge from the 
membrane chambers.  From the anoxic tank, mixed liquor is pumped into a pre-
aeration zone.  Mixed liquor will cascade by gravity from the pre-aeration zone 
into one of two membrane chambers. Wastewater will then be filtered through 
ultrafiltration membranes.  Permeate from the membranes will be treated with UV 
disinfection before exiting the system at the discharge point.  
 
Waste activated sludge from the system will be cycled through a separate holding 
tank (Sludge Holding Tank), where it will be intermittently removed and disposed 
of.  All aspects of the MBR system design will comply with TCEQ 30 Chapter 
217.157 (Membrane Bioreactor Systems). 
 

Phase II: The second phase will add another equalization tank hydraulically tied to the first, 
two more MBR process trains and a sludge dewatering press to achieve a rated 
capacity of 0.300 MGD. 

 
Final Phase: The Final Phase will add a parallel treatment building with identical treatment 

equipment and tankage as well as a second dewatering press to achieve the rated 
treatment capacity at final build out of 1.340 MGD.  

 
Additional Facility Features: 

• System Redundancy and Reliability 
o Each MBR treatment train contains two membrane zones that exists as an 

extension of the pre-aeration (aerobic) zone. For all phases of the project, the 
system can operate at peak flow with one membrane per train out of service. 

o All pumps and blowers used throughout the process will maintain at least a 1.5X 
redundancy factor during operation.  

o Emergency/back-up power will be supplied by an on-site generator that will be 
designed to provide continuous and sufficient power to all process equipment (i.e. 
pumps, blowers, mixers, etc.) 
 

• Overflow prevention.  
o A peaking factor of 4.0 is used to insure adequate hydraulic capacity.  
o Pumping systems have been designed to operate at peak flow with the largest 

pump out of service.  
o All piping is sized to handle anticipated peak flows.  

APP 00086



o Overflow from open top basins will be caught and redirected to largest holding 
tank to further prevent any spill incidents.   

APP 00087



Domestic Technical Report 1.1 – Attachment: Design Calculations 
 

All phases of the treatment facility will be designed according to the requirements of 30 TAC 
Chapter 217 (Design Criteria for Domestic Wastewater Systems) 

 
Influent Wastewater Quality Characteristics – The raw sewage characteristics used for design 
purposes in both Phase I and Final Phase are as follows: 
 

Parameter Concentration 
BOD5 300 mg/L 
TSS 250 mg/L 
TKN 60 mg/L 
TP 10 mg/L 

 
 
Phase I Influent Flow Characteristics – The Phase I facility process and hydraulic design flows 
are as follows: 
 

Flow Gallons Per Day Gallons Per Minute 
Average Daily Flow (Qavg) 100,000 69 

Peak 2-Hour Flow (Qpk) 400,000 278 
 

Loading Pounds Per Day 
BOD5 375 
TSS 313 

 
 
 
Phase II Influent Flow Characteristics – The Phase I facility process and hydraulic design flows 
are as follows: 
 

Flow Gallons Per Day Gallons Per Minute 
Average Daily Flow (Qavg) 300,000 208 

Peak 2-Hour Flow (Qpk) 1,200,000 833 
 

Loading Pounds Per Day 
BOD5 1,126 
TSS 938 

 
  

APP 00088



 
Final Phase Influent Flow Characteristics – The Final Phase facility process and hydraulic design 
flows are as follows: 
 

Flow Gallons Per Day Gallons Per Minute 
Average Daily Flow (Qavg) 1,340,000 931 

Peak 2-Hour Flow (Qpk) 1,724,000 2,792 
 

Loading Pounds Per Day 
BOD5 3,353 
TSS 2,794 

 
Process Design – The treatment facility will be designed to produce an effluent quality that 
complies with the proposed permitted parameters: 
 

Parameter Concentration 
BOD5 5 mg/L 
TSS 5 mg/L 
TKN 2 mg/L 
TP 1 mg/L 

 
 
Treatment Unit Information: 
 
Coarse Screen 

• Rotating Drum Screen – Perforated Plate (2mm) 
• Hydraulic Capacity – 2.0 MGD 
• Screen Material – AISI 304 SS 

 
Flow Equalization Basin 

• Standard Bolted Steel Tank 
• Dimensions – 21’-6.5” Dia. x 16’-1” Height (43,841-gal capacity) 

 
Sludge Holding Basin 

• FRP Tank 
• Dimensions – 15.5’ Dia. x 15.2’ Height (20,000-gal capacity) 

 
Sludge Press (ea) 

• Dimensions – 25’ Width x 40’ Length 
• Treatment Capacity – 2 dry tons per day 

 
 
  

APP 00089



Facility Design Features 
 

1. Excessive Inflow 
a. A peaking factor of 4.0 is used to ensure adequate hydraulic capacity.  
b. Pumping systems have been designed to operate at peak flow with the largest 

pump out of service.  
c. All piping is sized to handle anticipated peak flows.  
d. Overflow from open top basins will be caught and redirected to largest holding 

tank to further prevent any spill incidents. 

2. Emergency Power Requirements 
a. Emergency/back-up power will be supplied by an on-site generator that will be 

designed to provide continuous and sufficient power to all process equipment (i.e. 
pumps, blowers, mixers, etc.) 

3. Equipment Malfunction 
a. Each MBR train contains two membrane zones that exists as an extension of the 

pre-aeration (aerobic) zone. For all phases of the project, the system can operate 
at peak flow with one membrane cassette per train out of service. 

b. All pumps and blowers used throughout the process will maintain at least a 1.5X 
redundancy factor during operation.  

4. Facility Maintenance and Repair 
a. Equipment monitoring will take place for all process equipment and will record 

usage according to the appropriate metrics. Maintenance schedules will be 
developed per these metrics and manufacturer specifications.  

APP 00090



Treatment Unit Details 
 
Phase I: 
 
Treatment Unit Type # of Units Dimensions 
Headworks 1 21’ x 15’ L x W 
EQ Tank 1 21.5’ x 16.1’ Dia. x H 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 
MBR Train 2 45’ x 8.5’ x 18’ L x W x H 

 
 
Phase II: 
 
Treatment Unit Type # of Units Dimensions 
Headworks 1 21’ x 15’ L x W 
EQ Tank 1 21.5’ x 16.1’ Dia. x H 
MBR Train 4 45’ x 8.5’ x 18’ L x W x H 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 
Sludge Press 1 40’ x 25’ L x W 

 
 
 
Final Phase: 
 
Treatment Unit Type # of Units Dimensions 
Headworks 2 21’ x 15’ L x W 
EQ Tank 4 21.5’ x 16.1’ Dia. x H 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 